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No./ Document number
713053

Cadigo cliente/ Customer ID
1269

Pedido No./ Sales order
133822

Orden de compra/ Purchase order
8186

Cliente/ Customer

Remision/ Delivery

PLESA CIA 713053
AV. VALLE DE LAS ALAMEDAS # 66-0 COL. SAN FRANCISCO CHILPAN
TULTITLAN
MX
54940
< Medio de Transporte/ Meafis

Triple eje con susp. de a

Descripcién de mercaderias/ Goods description
ROLLO FRIO RECOCIDO

\

"M MAY 108 !

Al RIS ‘M’%R i

4

I 4 RB: RockweIIB .

5. LULL Limite Inferior / Lower Limit

6. LS/UL Limite Superior / Upper Limit

Datos Generales / General Data
No. Rollo/Coil | Colada/Heat |Recubrimiento/ Peso/Weight Espesor/ Ancho/Width Largo/Length Capal/Thickness
id. Coating Thickness mm
/in
_kg b in mm m ft oz/ft2 g/m2
1388965AG EA102023 N/A 8590 18962 0.77 /0.0303 48.23 1225 N/A N/A N/A N/A
1398965AH EA102023 N/A 8390 18521 0.77 /0.0303 48.23 1225 N/A N/A N/A NIA
1398967AG EA202083 N/A 8625 19040 0.76 /0.0299 48.23 1225 NIA N/A N/A N/A
Datos Generales / Genera! Data
No. Relle/Coil | Colada/Heat TS/ST (1} | No. Parte/Part Descripcion/Description Norma de Grado/Grade
id. Calidad/Quality
) Norm
1398965AG EA102023 NIA ROLLO FRIO RECOCIDO SAE J403 1008
1398965AH EA102023 N/A ROLLO FRIO RECOCIDO SAE J403 1008
_1—19ﬁ1 3 8Q67AG T aupEclnAn%uE-zr?Smuu Seltado-3F-Superficiattreatrment;-Chited; Stencited;etc—2 & LEE:EJE:Q:E;B#IQ rR|EuC|-OuuCu|DO RT-Rest: farafat 1slu§nAsE'o Jrzg?-u enght: 1008

Observaciones / Comments

N/A

i

CL/ID#

Cevtificamos. qua ef material aqu: desicrito ha sndo inspeccionado y
de

del area

dancia con la Aorma amiba descrita.

We here certify mal the maienal described in here has been lested and inspected by authorized personal indpendent from

the manufacturing department with

yry resulis in

e with requirements of the above specification

Firma / Signature

(e 7

Ing. Antonio Mani
Ternium Labs

Pana 1 nf9
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Calidad del Acero / Steel Quality (Propiedades Mécanicas Transversales)
No. Rollo/Coil | Colada/Heat LE/YP (2} % Elongacion / RT/TS (3)
id. . Elongation %
: - MPa KSI MPa KSI E;;{_ T
1398965AG EA102023 202 29.3 40 318 46.1 fl PRada
1398965AH EA162023 202 29.3 40 318. 46.1 . 1 : mb
1388B967AG EA2(02063 228 33.0 33 335 48.6 ‘3 71 HAY l >
Calidad del Acero / Steel Quality
No. Rollo/Coil | Colada/Heat | Dureza RB/RB Hardness(4)
id. i
1398965AG EA102023 34 -
1398965AH EA102023 34
1398967AG EAZ202063 44
. Calidad del Acero / Steel Quality (Analisis Quimico/Chemical Analysis)
No. Rollo/Coil | Colada/ C Mn P S Al Si Cu Ni Cr Mo |-V Ch Ti B N
id. Heat -
1398965AG | EA102023 | 0.085 | 0.196 | 0.010 | 0.012 1 0.045 | 0.018 | 0.011 | 0.018 ] 0.012 | 0.008 | 0.002 | 0.002 0.002 0 0.005
Calidad del Acero / Steel Quality (Analisis Quimico/Chemical Analysis)
No. Rollo/Coil | Colada/ . C Mn P S Al Si Cu Ni Cr Mo Vv Cb Ti B N
id. Heat .
1398965A1 | EA102023 | 0.065 | 0.196 | 0.010 | 0.012 | 0.045 [ 0.018 | 0.011 | 0.018 | 0.012 | 0.008 | 0.002 | 0.002 | §.002 0 0.005
— Calidad de! Acero / Stee! Quality (Analisis Quimico/Chemical Analysis) ) : . .
No. Rollo/Coil | Colada/ C Mn P 8 Al Si Cu Ni Cr Mo Y Cb Ti B N
id. Heat - ‘
1398967A0 | EA202063 | 0.065 | 0.198 | 0.015 | 0.014 | 0.043 { 0.011 | 0.011 | 0.018 [ 0.013 | 0.007 | 0.002 | 0.001 |} 0.002 ] 0.004
Notas / Notes:

1. TS: Fratamiento superficial, Aceitado, Sellado / ST Superficial treatment, Qiled, Stenciled.ete

4. RB: Rockwell B _

-

’

2. LE; Limite elastico / YP: Yiek Point
5. LIALL Limite Inferior / Lower Limit

3. RT: Resistencia a la tensian / TS: Tensile Strenght
6. LSMJL Limite Superior / Upper Limit ’

. Y
Observaciones / Comments

" NA

CL/ID#

Certificamos que el matenal aqui descrito ha
de . i WS

en

sido inspeccionado y ensayado por p |
ia con fa norma ariba descrita,

del drea

3 con

We here cectify thal the material described in here has been tested and inspected by authorized persenal indpendent frem
the manufaciuring department with satisfactory results in accordance with requirements of the above specification

. Firma / Signature

(s Ve’

Ing. Antonic Mani
Ternium Labs

Dana 2 nf 2




